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July 15, 2023

Actineon, Inc.
2530 Zanker Road
San Jose, California 95131

Dear Michael Kelsey,

Enclosed is the Wireless test report for compliance testing of the Actineon. Inc., IOT EDGE HUB / Splunk
SPLKEH201GL as tested to the requirements of Title 47 of the CFR, Part 15 Subpart C/ RSS 247 for Intentional
Radiators.

Thank you for using the services of Eurofins Electrical and Electronic Testing NA, Inc. If you have any
questions regarding these results or if Eurofins Electrical and Electronic Testing NA, Inc. can be of further
service to you, please feel free to contact me.
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Documentation Department
Eurofins Electrical and Electronic Testing NA. Inc.

Reference: WIR125986-ACT-FCC-ISED-WLAN-2.4GHz Rev 1.0
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Certificates and reports shall not be reproduced except i full, without the written permission of Eurofins Electrical and Electronic Testing
NA, Inc. While use of the A2LA logo m this report reflects Eurofins Electrical and Electronic Testing NA, Inc. accreditation under these
programs, the report must not be used by the client to claim product certification, approval, or endorsement by A?LA_ or any agency of
the Federal Government. This letter of transmittal is not a part of the attached report.

Eurofins Electrical and Electronic Testing NA, Inc. 15 part of the Eurofins Electrical & Electronics (E&E) global compliance network.
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FCC/ISED Test Report

Applicant name: Actineon, Inc

Product: IOT EDGE HUB

Report: WIR125986-ACT-FCC-ISED-WLAN-2.4GHz Rev 1.0

Applicant Address:

12530 Zanker Road
San Jose, California 95131

Manufacturer Address:

2530 Zanker Road
San Jose, California 95131

Prepared By:

Eurofins Electrical and Electronic Testing NA, Inc.
3162 Belick St.

Santa Clara CA, 95054
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FCC/ISED Test Report

Applicant name: Actineon, Inc.

Product: I0T EDGE HUB

Standard
47 CFR FCC Part 15, Subpart C (Section 15.247)
558074 D01 15.247 Meas Guidance v05r02
RSS 247 Issue2, February 2017
RSS Gen IssueS, March 2019
ANSI C63.10: 2013

Richard Dollente
Richard Dollente
Test Engineer, Wireless Laboratory

Engineering Statement: The measurements shown in tlus report were made m accordance with the procedures indicated, and the emussions from this

equipment were found to be within the hmits applicable. T assume full responsibility for the accuracy and completeness of these measurements, and for the
qualifications of all persons taking them It is further stated that upon the basis of the measurements made, the equipment tested is capable of operation in
accordance with the requirements FCC/ ISED Rules under normal use and mamtenance.

Gary Chou

Gary Chou
‘Wireless Engineering Manager, Wireless Laboratory

Report: WIR125986-ACT-FCC-ISED-WLAN-2.4GHz_Rev 1.0 © 2023, Eurofins Electrical and Electronic Testing NA, Inc.Page 3 of 64

Marvland | Califormia | Texas
www.meftlabs.com



<% eurofins

ERE
HEADQUARTERS: 914 WEST PATAPSCO AVENUE » BALTIMORE, MARYLAND 21230 - PHONE (410) 354-3300 = FAX (410) 354-3313

Report Status Sheet

Revision Report Date Reason for Revision
%] July 15, 2023 Initial Issue.
1 August 15, 2023 Update EUT/ Test software information

Report: WIR125986-ACT-FCC-ISED-WLAN-2.4GHz_Rev 1.0 © 2023, Eurofins Electrical and Electronic Testing NA, Inc.Page 4 of 64

Marvland | Califormia | Texas
www.meftlabs.com



«~ eurofins
E&E

HEADQUARTERS: 914 WEST PATAPSCO AVENUE » BALTIMORE, MARYLAND 21230 - PHONE (410) 354-3300 = FAX (410) 354-3313

Table of Contents

I EXCCULIVE SUININATY cccviicnessseersmsnssnsssesssanssssssesssanssssnssersassnasssssnsssssssnnssssess sasanssnssssnnsasssnsssssssansssssss nsansensessnsasssnsnnasss
A. Executive Summary..........

IT. Equipment INTOrMAtiON.....cueriemmrinmerssssnsssssnsssssnmessssarssssssssssssssnsssssnsssssssssssnssnsssssnsassssssnssssanssssssssnmsssensesssnsanssssnnsans
L T e M SIS o |
TREBETBIICES. .. oocsine v immeicoine s s oo s e R S B B e et s e L )
Test Site .. AN TN I M. 1.0 . . . O L . OO O o |
Measmement Uncettamty e S e i D S S S S e s
Modifications.. : 12
Modlﬁcatlons to EUT SO SRSTSURRPRTRTP 7
Modifications to Test Standmdlz

F. Disposition of EUT... 12

IIT. Electromagnetic Companblhty Crlteua fol Intenlmnal Radmtors S ——— .
A. Radiated Emission and Bandage MeasUreIment ...........ccooueiroeiiieriaieesereeeeace e eeneereeaseeseesmeenseesnseseesesesanzssenses 13

B. Conducted Emission MEASUIRINIETIIE . ... ..oc..e. ieeieeeiemeeeeeeeeteeaaeeseeeseeeaeeaeeaeseareeasseeaseemeemseaansesennsernneanseaseereesnseenses IO

Mg AW e

Report: WIR125986-ACT-FCC-ISED-WLAN-2.4GHz_Rev 1.0 © 2023, Eurofins Electrical and Electronic Testing NA, Inc.Page 5 of 64

Marvland | Califormia | Texas
www.meftlabs.com



<% eurofins

E&E

HEADQUARTERS: 914 WEST PATAPSCO AVENUE = BALTIMORE, MARYLAND 21230

* PHONE (410) 354-3300 = FAX (410) 354-3313

I Executive Summary

Executive Summary

47 CFR FCC Part 15, Subpart C (SECTION 15.247)
RSS 247 Issue2, RSS Gen Issueb

s ISED Test Item Result Remarks
Cluse
AC Power Conducted . L
15.207 RSS Gen 8.8 o PASS | Meet the requirement of limit.
Emission
15.205 Radiated Emissions and Band . .
&15.209 & RSS Gen 8.8 Edge Measurement PASS | Meet the requirement of limit.
15.247(d)
15.247(a)(2) | RSS 247 5.5C | 6dB bandwidth & 99% bandwidth [ PASS | Note 1
RSS 247 5.2.1
15.247(b) Conducted power PASS | Note 1
RSS Gen 6.7
15.247(e) RSS 247544 Power Spectral Density PASS | Note 1
15203 | RSS247522 Antenna Requirement pass | PCB antenna (IPEX MHF I connector)
meet the requirement.
Note:

1. Other test item please refer to FCC Module Report: TLZ-CM276NF, ISED Module Report: 6100A-CM276NF

2. Determining compliance based on the results of the compliance measurement, not taking info account
measurement instrumentation uncertainty.
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II. Equipment Information

A. Overview
EUT Summary Table

Product: | IOT EDGE HUB

Brand: | Actineon

Model(s) Tested: | Splunk SPLKEH201GL

Firmware: | TEZI 5.7.0v1.3.2

Series Model: | N/A

Sample Status: | Original

Sample Serial Number: | ACT-076-4422-0135

: . POE 48 Vdc/ 0.625A, Power adaptor:
Primary Power: 15Vde/ 2A
Voltage Frequency: N/A
CCK, DQPSK, DBPSK for DSSS
Technology / Type of Modulations: 64QAM, 16QAM., QPSK, BPSK for
OFDM
EUT Specifications: Operating Frequency : 2.412 ~ 2.462GHz
FCCID: 2BBHWSPLKEH201GL
ISED ID: 30709SPLKEH201GL
Antenna .
Type: PCB Antenna 3.2 dBi
Antenna connector: IPEX MHF I
Transmits Mode 1TX 1RX

Analysis: | The results obtained relate only to the item(s) tested.

Temperature: 20.3° C

Environmental Test

Conditions: Relative Humidity: 47.5%

Barometric Pressure: 860-1060 mbar

Evaluated by: | Richard Dollente

Issue Date(s): | August 15, 2023
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NOTE: The following modules can be chosen to be configured in the EUT.

Model No.

FCCID

Note

FCC/IC/ CE RF Testing Units Setting

Model

Hardware (FW) Rev.

Firmware (FW) Rev.

FW operation verification and Instruction

Splunk SPLKEH201GL

SPLKEH201GL

TEZI 5.7.0v1.3.2

Verify by Spectrum Analyzer & Laptop

DESCRIPTION OF TEST MODES
Control software: Putty V0.78

11 channels are provided for 802.11b, 802.11g and 802.11n (HT20):

Channel Frequency Channel Frequency
1 2412MHz 7 2442MHz
2 2417MHz 8 2447MHz
3 2422MHz 9 2452MHz
4 2427MHz 10 2457MHz
5 2432MHz 11 2462MHz
6 2437MHz

7 channels are provided for 802.11n (HT40):

Channel Frequency Channel Frequency
3 2422MHz 9 2452MHz
4 2427MHz
5 2432MHz
6 2437MHz
7 2442MHz
8 2447MHz
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Power setting is as below:

802.11b 802.11g
Power Sefting Power Setting
Channel Channel
Chain 0 Chain 1 Chain 0 Chain 1
1 Default - 1 Default -
6 Default - 6 Default -
11 Default - 11 Default -
802.11n 20 802.11n 40
Channel Channel
Channel Channel
Chain 0 Chain 1 Chain 0 Chain 1
1 Default - 3 Default -
6 Default - 6 Default -
11 Default - 9 Default -
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B.

Description of Support Units

The EUT has been tested as an independent unit together with other necessary accessories or support units. The following

support unifs or accessories were used to form a representative test configuration during the tests.
1D Product Brand Model No. Serial No. FCCID Remarks
B Laptop ACER A315-51-533U0 NXGNPAAOL67300AA597600 - -
Note: (Describe the oufline of a simulator, if used for the tests, as a note under the table.)
Insert Cable Connections to/from EUT provided by test team.

.. Shielding
1D Descriptions Qty. Length (m) (Yes/No) Cores (Qty.) Remarks

_ - - _ 0 -

Note: The core(s) 1s(are) ongmally attached to the cable(s).

General Description of Applied Standards

References
The EUT is a RF Product. According to the specifications of the manufacturer, it must comply with the
requirements of the following standards:

0 ANSIC63.10:2013

o 47 CFR FCC Part 15, Subpart C (Section 15.247)
o 558074 D01 15.247 Meas Guidance v05r02
o RSS 247 Issue2
o RSS Gen Issues
Test Site

All testing was performed at Eurofins Electrical and Electronic Testing NA, Inc., 3162 Belick St. Santa Clara, CA
95054. All equipment used in making physical determinations is accurate and bears recent traceability to the
National Institute of Standards and Technology.

Eurofins Electrical and Electronic Testing NA, Inc. has been accredited by the American Association for Laboratory
Accreditation (A2LA) (Certificate #: 0591.02) in accordance with ISO/IEC 17025:2017.

Eurofins Electrical and Electronic Testing NA, Inc. is part of the Eurofins Electrical & Electronics (E&E) global
compliance network.

FCC Test Site(s) Reg #1US1123

IC Test Site(s) Reg. #: 2043C
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E. Measurement Uncertainty
Test Method Eypicat Exp:.mded K Confidence Level
Uncertainty
RF Frequencies +4.52 Hz 2 95%
RF Power Conducted Emissions +2.32 dB 2z 95%
RF Power Conducted Spurious Emissions +2.25 dB 2 95%
RF Power Radiated Emissions +3.01 dB 2z 95%
Conducted Emission Voltage +2.44 2z 95%

Uncertainty Calculations Summary
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F. Modifications
a) Modifications to EUT
No modifications were made to the EUT.
b) Modifications to Test Standard

No modifications were made to the test standard.

G. Disposition of EUT

The test sample including all support equipment (if any), submitted to the Electromagnetic Compatibility Lab for
testing was returned to Actineon, Inc.upon completion of testing.
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III. Electromagnetic Compatibility Criteria for Intentional Radiators
Radiated Emission and Bandage Measurement
Limits of Radiated Emission and Bandage Measurement:

Radiated emissions which fall in the restricted bands must comply with the radiated emission limits specified as below
table. Other emissions shall be at least 20dB below the highest level of the desired power:

Fl‘e(g:&l;{):ies Field Strength (microvolts/meter) Measur;:::sl))istance
0.009 ~ 0.490 2400/F(kHz) 300
0.490 ~ 1.705 24000/F(kHz) 30
1.705 ~ 30.0 30 30
30~ 88 100 3
88 ~216 150 3
216 ~ 960 200 3
Above 960 500 3

Test Procedures: The transmitter was turmed on. Measurements were performed of the low, mid and high Channels.

The EUT was rotated orthogonally through all three axes. Plots shown are corrected for both

antenna correction factor and distance and compared to a 3 m limit line. Only noise floor was
measured above 18 GHz.
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Test Setup

For Radiated Emission Below 30MHz

1m
EUT& 3m
Support Units | |
Turn Table
S0cm
|
Ground Plane
Test Receiver
\ I —
o 0 00
v 0 0 0 &=y
For Radiated emission 30 MHz to 1GHz
Ant. Tower S
Variable
EUT& | 10m
Support Units
Turn Table

SﬂcmT
L

Ground Plane

Test Receiver

|

[+ ] +]
oo
(o] +]
(o]
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1-4m
Variable

/

For Radiated emission 1GHz to 40GHz
EUT&

Ant. Tower
3m \
Support Units | |

] %"KAMM

Ground Plane

Test Receiver

N

MOOOO

Test Results:

Test Equipment List

The EUT was tested is compliant with Radiated Spurious Emissions Requirements.

Calibrated test equipment utilized during testing was maintained in a current state of calibration per the requirements of

ISO/IEC 17025:2017.

Asset # Equipment Manufacturer Model Last Cal Date Cal Due Date
152003 EMI Test Receiver Keysight N9030B 11/01/2022 11/01/2023
152399 Turntable Controller SUNOL SCIENCE SCo9V Not Required Not Required
152486 | 5 Meter Chamber Control Room Panashield > Me;{egoif“ml Not Required | Not Required
1583826 Horn Antenna ETS-LINDGREN 3117 04/06/2023 04/06/2025
154802 Preamplifier EMC Instrument EMCI118A45SE Note 1 Note 1
152668 Preamplifier Sonoma Instrument 310N Note 1 Note 1
152600 Antenna Sunol Sciences Corp JB3 04/11/2023 04/ 11/ 2025
153983 Loop Antenna ETS-LINDGREN 6512 10/ 14 /2021 10/ 14 /2023
Note 1: Venfied by calibrated mnstrumentation at the fime of testing

Test Engineer: Richard Dollente

Test Date(s): 04/22/2023
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Test Data
Radiated Emissions (30 MHz~1000 MHz)

EUT Test Condition

Measurement Detail

Input Power

120 Vac, 60Hz

Frequency Range

30MHz-1GHz

Environmental Conditions

25 deg. C, 70% RH

Tested By

Richard Dollente

Test Mode

TX MODE 11B 2437 MHz

#1 - 30MHz-1GHz (Vertical)

704

504

407

304 |° II]

Level [dBuv/m]

204 W/ |

-20

| JVJA-.
1 f "y M Wi ) e iaA
h AN/ R AT Y \“‘WM Mk"l‘.-”-u’h"“ Thanbidn "'LM“VMM“”*“MW"”MN s Wi T
\ o

m
Frequency [Hz]

= A7 CFR Part 15 section 15,109 - RE Clazs B - Class:B QPeak/3.0m — Peak (Vertical) Peak {Manual suspects) (Vertical)

100M I50M 200M 250M 300M 350M 400M 450M SO00M 550M &00M 650M TOOM T50M 800M 8B50M S00M 950 M

16

o Level (QuasiPeak (PASS)) (Vertical)

Antenna Polanty & Test Distance: Vertical at 3m
Frequency o Level Limt Peak Margin Peak 5 Factor Pass/
No| = pz) |Polanzation| o o iriB@vim)] | dB@uVim) [dB] Heeht (cm) | Aacle Men (S rmrin) Fail
I 593 Vertical 31.669 40 -8.331 1.37 109 -13.08 Pass
3| 16823 | Vertical 38709 535 13791 153 358 537 Pass
3 900.02 Vertical 31918 46 -14.082 1.06 0 451 Pass
REMARKS:

1. Level (dBuV) = Reading (dBuV) + Factor (dB(1/m)).

2. Factor (dB(1/m)) = Antenna Factor(AF) (dB(1/m)) + Cable Loss (dB) +Preamplifier
3. Margin value = Emission level — Limit value.

4. The emission levels of other frequencies were less than 20dB margin against the limit.
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EUT Test Condition

Measurement Detail

Input Power

120 Vac, 60Hz

Frequency Range

30MHz-1GHz

Environmental Conditions

25 deg. C, 70% RH

Tested By

Richard Dollente

Test Mode TX MODE 11B 2437 MHz
#2 - 30MHz-1GHz (Horizontal)
80
T0O4

E 40
= .
=
F 304
E
o 209 o
104
0]
_'H'J_
-20 T T T T T T T T T T T T T T T T T T T
0 m 100M 150M 200M 250M 300M 350M 400M 450M SOOM S50M S00M BS0M TO0M 750M BOOM 8B50M SOOM 950M 16
Frequency [Hz]
= 47 CFR Part 15 section 15,109 - RE Class B - Class:B QPeak/3.0m Peak (Horizantaly Paak (Manual suspects) (Horizontal)
% Level (QuasiPeak (PASS)) (Horizontal)
Antenna Polanty & Test Distance: Honizontal at 3m
Frequency =< Level Limit Peak Margmn Peak = Factor Pass/
No.| ™ i) | Polanzation | oo idBVim)] | dB(uV/m) [dB] Height (cm) | Angle (Deg)| 11 /)] Fail
1 31.77 Honzontal 19.139 40 -20.861 1.84 9 -2.09 Pass
2 166.39 Honzontal 21.483 435 -22.017 2.02 101 937 Pass
3 500.03 Honzontal 35.954 46 -10.006 1.03 354 4.91 Pass
REMARKS:

1. Level (dBuV) = Reading (dBuV) + Factor (dB(1/m)).
2. Factor (dB(1/m)) = Antenna Factor(AF) (dB(1/m)) + Cable Loss (dB) +Preamplifier
3. Margin value = Emission level — Limit value.

4. The emission levels of other frequencies were less than 20dB margin against the limit.
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Radiated Emissions (Above 1GHz)

EUT Test Condition Measurement Detail
Input Power 120 Vac, 60Hz Frequency Range 1GHz-26GHz
Environmental Conditions |25 deg. C, 70% RH Tested By Richard Dollente

Test Mode TX MODE B 2412 MHz
#1 - 1GHz-18GHz (Vertical)

a0

a0

704

60
£ 50 W
- |
%;d i M&\xwﬂ‘pwm‘“ww

A =) [T v,

= 0] U" \ Y N o
E ° ¢
a 304

204

104

0l
-10
1G 2G 4G 6G 8G 110G 126G 14 G 16 G 184G
Frequency [Hz]
== FCC Part 15247 Average/3.0m == FCC Part 15247 Peak/3.0m — Peak (Vertical) Peak (Manual suspects) (Vertical) o Level (Peak (PASS)) (Vertical)

« Level (Average (PASS)) (Vertical)
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#1 - 2.31GHz-2.39GHz (Vertical)

WP BRI SRS T ST TR TN

PEPRE TR o TR 7Y

e A A A A S B S A e o i3 Ay b A bt st

<

Leve| [dBaeV/m]
5

30]
20
107
ol
231G 2315G 232G 2325G 233G 2335G 234G 235G 235G 2355G 236G 23656 2375G 238G 239G
Frequency [Hz]
== FCC Part 15.247 Average/3.0m == FCC Part 15.247 QOPeak/3.0m == FCC Part 15.247 Peak/3.0m — Peak (Vertical) Peak (Manual suspects) (Vertical)
o Level (Peak (PASS)) (Vertical) o Level (Average (PASS)) (Vertical)
Antenna Polanity & Test Distance: Vertical at 3m
No Frequency Polarization Level Limt Peak Margin Peak Height Angle Factor Measure Type/
| (MHz) Peak{dB(uV/m)] dB(uV/m) [dB] (m) (Deg) [dB(1/m)] Result
1| 36162 Vertical 43913 74 -30.087 26 360 3.04 Peak (PASS)
2 | 36162 | Vertical 33.718 54 -20.282 2.6 360 3.04 Average (PASS)
3 ] 12060.1 Vertical 49.533 74 -24. 467 1 360 749 Peak (PASS)
4 | 12060.1 | Vertical 38.871 54 -15.129 1 360 749 Average (PASS)
5 16135 WVertical 49.257 74 -24.743 1.23 102 8.53 Peak (PASS)
6 | 16135 Vertical 35.696 54 -18.304 123 102 8.53 Average (PASS)
7 | 2385.89 | Wertical 58.912 74 -15.088 2.7 12 38.73 Peak (PASS)
8 | 238589 | Vertical 45.646 54 -8.354 2.7 12 38.73 Average (PASS)
REMARKS:
1. Level (dBuV) = Reading (dBuV) + Factor (dB(1/m)).
2. Factor (dB(1/m)) = Antenna Factor(AF) (dB(1/m)) + Cable Loss (dB) +Preamplifier
3. Margin value = Emission level — Limit value.

4. The emission levels of other frequencies were less than 20dB margin against the limit.
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HEADQUARTERS: 914 WEST PATAPSCO AVENUE » BALTIMORE, MARYLAND 21230 - PHONE (410) 354-3300 = FAX (410) 354-3313

EUT Test Condition Measurement Detail
Input Power 120 Vac, 60Hz Frequency Range 1GHz-26GHz
Environmental Conditions |25 deg. C, 70% RH Tested By Richard Dollente
Test Mode TX MODE B 2412 MHz
#2 - 1GHz-18GHz (Horizontal)
90
PE
Tﬂ-—_ = — == == = S
60]
S _-— - 1 — —— —_— —— e — s - M
£ s0d &
= 0] ° -
% 30]
20]
104
61
-10
16 G 4G 6G 8G 106 126G 146G 166G
Frequency [Hz]
e FCC Part 15247 Average/3.0m  wem FCC Part 15247 Peak/3.0m Peak (Horizontaly Feak (Manual suspects) (Horizontal)

@ Level (Peak (PASS)) (Horizontal) ¢ Level (Average (PASS)) (Horizontal)
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HEADQUARTERS: 914 WEST PATAPSCO AVENUE » BALTIMORE, MARYLAND 21230 - PHONE (410) 354-3300 = FAX (410) 354-3313

#2 - 2.31GHz-2.39GHz (Horizontal)

%0
407
70
60 o
o = i o s o e o M e e o s B e .t e s
°

Leve| [dBaeV/m]
5
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o
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231G

o Level (Peak (PASS)) (Horizontal)

2315 G

232G

2325G 233G

2335G 234G

2345 G

235G

Frequency [Hz]

== FCC Part 15.247 Average/3.0m == FCC Part 15.247 QPeak/3.0m == FCC Part 15.247 Peak/3.0m
o Level (Average (PASS)) (Horizontal)

23556

236G

2365 G

Peak (Horizontal)

237G 23756

238G

239G

Peak iManual suspects) (Horizontal)

Antenna Polanty & Test Distance: Horizontal at 3m
No Frequency Tobriodan Level Limmt Peak Margin Peak Height Angle Factor Measure Type/
| (MHz) Peak{dB(uV/m)] dB(uV/m) [dB] (m) (Deg) [dB(1/m)] Result
1| 36162 |Honzontal 48.521 74 -25.479 231 354 301 Peak (PASS)
2 | 36162 | Homzontal 41.799 54 -12.201 231 354 301 Average (PASS)
3 | 12061.8 | Honizontal 54.686 74 -19.314 2.18 H 752 Peak (PASS)
4 | 12061 8 | Honzontal 48.225 54 -5.775 2.18 44 7.52 Average (PASS)
5 | 15635.2 | Honizontal 50.507 74 -23.493 346 333 8.18 Peak (PASS)
6 | 156352 | Honzontal 37.886 54 -16.114 346 333 8.18 Average (PASS)
7 | 2385.89 | Honizontal 59.263 74 -14.737 251 11 38.84 Peak (PASS)
8 | 238589 | Honzontal 46.772 54 -7.228 2.51 11 38.84 Average (PASS)
REMARKS:

1. Level (dBuV) = Reading (dBuV) + Factor (dB(1/m)).
2. Factor (dB(1/m)) = Antenna Factor(AF) (dB(1/m)) + Cable Loss (dB) +Preamplifier
3. Margin value = Emission level — Limit value.

4. The emission levels of other frequencies were less than 20dB margin against the limit.
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HEADQUARTERS: 914 WEST PATAPSCO AVENUE = BALTIMORE,

E&E

-

MARYLAND 21230 » PHONE (410) 354-3300 = FAX (410) 354-3313

EUT Test Condition

Measurement Detail

Input Power

120 Vac, 60Hz

Frequency Range

1GHz-26GHz

Environmental Conditions

25 deg. C, 70% RH

Tested By

Richard Dollente

Test Mode TX MODE 11 B 2437 MHz
#1 - 1GHz-18GHz (Vertical)

a0

801

704 = = = — = —— ==

60
= oo o T R — [, e S —— [— e —— - a __. Lo :
= " = ! " I e s a LT chitd
# .M'L“u‘ﬂ"‘L"an-M_.m,,r~wu»-»~*~*%~wm.-fwww%~wkr o d Attt Y
2 o blib ° .
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104

o
-10
1G 20 4G 6G 8G ma 126G 146G 166G 184G
Frequency [Hz]
FCC Part 15.247 Average/3.0m = FOC Part 15.247 Peak/3.0m — Peak (Vertical) Peak (Manual suspects) (Vertical) = Level (Peak (PASS)) (Vertical)
<« Level (Average (PASS)) (Vertical)
Antenna Polarity & Test Distance: Vertical at 3m
No Frequency o] Level Limit Peak Margin Peak | Height Angle Factor Measure Type/
1 oz ke Peak{dB(uV/m)] dB(uVim) [dB] (m) (Deg) [dB(1/m)] Result

1 3653.6 Vertical 41.35 74 -32.65 1 360 3.01 Peak (PASS)
2 3653.6 Vertical 30.942 54 -23.058 1 360 3.01 Average (PASS)
3 8029.4 Vertical 41.764 74 -32.236 1.09 111 5.86 Peak (PASS)
4 8029.4 Vertical 29.03 54 -24.97 1.09 111 5.86 Average (PASS)
5 121859 Vertical 48.176 74 -25.824 1 360 7.55 Peak (PASS)
6 121859 Vertical 38.62 54 -15.38 1 360 7.55 Average (PASS)

1. Level (dBuV) = Reading (dBuV) + Factor (dB(1/m)).

2. Factor (dB(1/m)) = Antenna Factor(AF) (dB(1/m)) + Cable Loss (dB) +Preamplifier
3. Margin value = Emission level — Limit value.

4. The emission levels of other frequencies were less than 20dB margin against the limit.
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ERFE

914 WEST PATAPSCO AVENUE - BALTIMORE,

HEADQUARTERS: MARYLAND 21230 - PHONE (410) 354-3300 = FAX (410) 354-3313
EUT Test Condition Measurement Detail
Input Power 120 Vac, 60Hz Frequency Range 1GHz-26GHz

Environmental Conditions

25 deg. C, 70% RH Tested By

Richard Dollente

Test Mode TX MODE 11B 2437 MHz
#2 - 1GHz-18GHz (Horizontal)
a0
a0
= = === == = i R =
60
E 50] : - 2
% " 4 ®
% 404
E
& 304 ¢ °
204
104
o]
-10
1G 20 4G 6EG 856G 106 126G 146 166G 186G
Frequency [Hz]
FCC Part 15.247 Average/3.0m = FCC Part 15.247 Peak/3.0m Peak (Horizantaly Peak (Manual suspects) (Horizontal)
o Level (Peak (PASS)) (Horizontal) < Level (Average (PASS)) (Horizontal)
Antenna Polanty & Test Distance: Horizontal at 3m
Frequency o Level Limit Peak Margin Peak Height Angle Factor
No. Polarizati Measure T
| oz N Peak{dB(uV/m)] dB(uVim) [dB] (cm) (Deg) [dB(1/m)] R s]m“"’f
1 | 36502 | Horizontal 4155 74 -3245 103 355 3.03 Peak (PASS)
2 | 36502 | Horizontal 29432 54 -24 568 103 355 3.03 Average (PASS)
3 | 48725 | Honzontal 41.789 74 -32.211 1 180 4.01 Peak (PASS)
4 | 48725 | Horizontal 28 873 54 25127 1 180 401 Average (PASS)
5 | 121825 | Honizontal 50.939 74 -23.061 1.86 49 7.54 Peak (PASS)
6 | 121825 | Horizontal 43037 54 -10.963 186 19 7.54 Average (PASS)
REMARKS:
1. Level (dBuV) = Reading (dBuV) + Factor (dB(1/m)).
2. Factor (dB(1/m)) = Antenna Factor(AF) (dB(1/m)) + Cable Loss (dB) +Preamplifier
3. Margin value = Emission level — Limit value.
4. The emission levels of other frequencies were less than 20dB margin against the limit.
EUT Test Condition Measurement Detail
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HEADQUARTERS: 914 WEST PATAPSCO AVENUE » BALTIMORE, MARYLAND 21230 - PHONE (410) 354-3300 = FAX (410) 354-3313

Input Power 120 Vac, 60Hz Frequency Range 1GHz-26GHz

Environmental Conditions | 25 deg. C, 70% RH Tested By Richard Dollente
Test Mode TX MODE 11B 2462 MHz

#1 - 1GHz-18GHz (Vertical)

o <

Level [dBazV/m]
5

-10 T T T T T T T T
1G 2G 4G 6G 8G 106 12G 4G 16 G 168G

Frequency [Hz]

== FCC Part 15.247 Average/3.0m == FCC Part 15.247 Peak/3.0m — Peak (Vertical) Peak (Manual suspects) (Vertical) o Level (Peak (PASS)) (Vertical)
< Level (Average (PASS)) (Vertical)

#1 - 2.4835GHz-2.5GHz (Vertical)

Level [dBaV,/m]
8

-10 T T T T T T T T T T T T T T T T
24835 G 2ABS G ZABB G ZABFG 2ABBG 2488G 249G 2491G 24926 2493 G 2494G 2495G 249G 2497G 2498G 2499G 256G

Frequency [Hz]

== FCC Part 15.247 Average/3.0m == FCC Part 15.247 QPeak/3.0m == FCC Part 15.247 Peak/3.0m — Peak {Vertical) Peak (Manual suspects) (Vertical)
« Level (Peak (PASS)) (Vertical) « Level (Average (PASS)) (Vertical)
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HEADQUARTERS: 914 WEST PATAPSCO AVENUE » BALTIMORE, MARYLAND 21230 - PHONE (410) 354-3300 = FAX (410) 354-3313

Vertical
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2.4835 GHz 2.485 GHz 2.487 GHz 2.489 GHz 249 GHz 2.491 GHz 2.493 GHz 2495 GHz 2497 GHz 25 GHz
Frequency [Hz]
w= FCC Part 15.247 Average/3.0m == FCC Part 15.247 QPeak/3.0m w== FCC Part 15,247 Peak/3.0m — Peak (Vertical) Peak (Manual suspects) (Vertical)
o Level (Peak (PASS)) (Vertical) o Level (Average (PASS)) (Vertical)
Antenna Polarity & Test Distance: Vertical at 3m
Frequency o Level Limit Peak Margin Peak | Height Angle Factor
No. Polanzation| Measure Type/
(MEHz) Peak[dB(uV/m)] dB(uV/m) [dB] (m) (Deg) [dB(1/m)] Resul tYpC
1 3689.3 Vertical 42.829 74 -31.171 1 360 3.04 Peak (PASS)
2 3689.3 Vertical 32.43 54 -21.57 1 360 3.04 Average (PASS)
3 121094 Vertical 46.066 74 -27.934 1.13 187 7.54 Peak (PASS)
4 121094 Vertical 33.362 54 -20.638 1.13 187 7.54 Average (PASS)
5 123117 Vertical 47.785 74 -26.215 1.03 355 746 Peak (PASS)
6 12311.7 Vertical 39938 54 -14 062 1.03 355 746 Average (PASS)
7| 2483777 Vertical 59.067 74 -14.933 2.29 240 39.14 Peak (PASS)
8 | 2483777 Vertical 46.581 54 -7.419 229 240 39.14 Average (PASS)

1. Level (dBuV) = Reading (dBuV) + Factor (dB(1/m)).
2. Factor (dB(1/m)) = Antenna Factor(AF) (dB(1/m)) + Cable Loss (dB) +Preamplifier
3. Margin value = Emission level — Limit value.
4. The emission levels of other frequencies were less than 20dB margin against the limit.
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HEADQUARTERS: 914 WEST PATAPSCO AVENUE » BALTIMORE, MARYLAND 21230 - PHONE (410) 354-3300 = FAX (410) 354-3313

EUT Test Condition Measurement Detail
Input Power 120 Vac, 60Hz Frequency Range 1GHz-26GHz
Environmental Conditions |25 deg. C, 70% RH Tested By Richard Dollente
Test Mode TX MODE 11B 2462 MHz
#2 - 1GHz-18GHz (Horizontal)
90
ao1
Tﬂ-—_ = = === = = S
60]
ESO_H s e e L sy S C— < = . -
= -
3 , L4
3 40 E-S 5
T &
z 304
20]
104
61
-10
16 G 4G 6G 8G 106 126G 146G 166G
Frequency [Hz]
e FCC Part 15247 Average/3.0m  wem FCC Part 15247 Peak/3.0m Peak (Horizontaly Feak (Manual suspects) (Horizontal)

@ Level (Peak (PASS)) (Horizontal) ¢ Level (Average (PASS)) (Horizontal)
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HEADQUARTERS: 914 WEST PATAPSCO AVENUE » BALTIMORE, MARYLAND 21230 - PHONE (410) 354-3300 = FAX (410) 354-3313

#2 - 2.4835GHz-2.5GHz (Horizontal)

90
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24835 G 2AB5G 24B6G 2487 G 248G 2489G 249G 24916 2492G 2493G 2494G 2495G 249G 2497G 2498G 2499G 256G
Frequency [Hz]
== FCC Part 15.247 Average/3.0m = FCC Part 15.247 QPeak/3.0m = FCC Part 15,247 Peak/3.0m Peak (Horizontal) Peak (Manual suspects) (Horizantal)
o Level (Peak (PASS)) (Horizontal) o Level (Awverage (PASS)) (Horizontal)
Antenna Polanty & Test Distance: Honizontal at 3m
Frequency == Level Limt Peak Margin Peak Height Angle Factor
No. Polanization Measure Type/
(MHz) [dB(uV/m)] dB(uV/m) [dB] (cm) (Deg) [dB(1/m)] Result
1 3691 Horizontal 47.852 74 -26.148 223 355 3.08 Peak (PASS)
2 3691 Hornizontal 40.445 54 -13.555 2.23 355 3.08 Average (PASS)
3 | 121026 | Horizontal 45.618 74 -28.382 1 265 7.55 Peak (PASS)
4 ]| 121026 | Honizontal 33.177 54 -20.823 1 265 7.55 Average (PASS)
5 | 16167.3 | Horizontal 51.01 74 -22.99 3.49 301 8.53 Peak (PASS)
6 | 16167.3 | Honizontal 37.753 54 -16.247 3.49 301 8.53 Average (PASS)
7 | 2483.777 | Horizontal 59.338 74 -14.662 2.78 137 39.15 Peak (PASS)
8 | 2483.777 | Honizontal 46.618 54 -7.382 2.78 137 39.15 Average (PASS)
REMARKS:

1. Level (dBuV) = Reading (dBuV) + Factor (dB(1/m)).
2. Factor (dB(1/m)) = Antenna Factor(AF) (dB(1/m)) + Cable Loss (dB) +Preamplifier
3. Margin value = Emission level — Limit value.
4. The emission levels of other frequencies were less than 20dB margin against the limit.
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HEADQUARTERS: 914 WEST PATAPSCO AVENUE » BALTIMORE, MARYLAND 21230 - PHONE (410) 354-3300 = FAX (410) 354-3313

EUT Test Condition Measurement Detail

Input Power 120 Vac, 60Hz Frequency Range 1GHz-26GHz
Environmental Conditions | 25 deg. C, 70% RH Tested By Richard Dollente
Test Mode TX MODE G 2412 MHz

#1 - 1GHz-18GHz (Vertical)

90
and
704
604
E 50 B asmptng oLl
=
% J L | \'*Mmhm L "
= 40 e
E' u < <
=
304 P
204
104
o]
10 T T T T T T T T
1G 2aG 4G 6G 8G 110G 12aG 14 G 16 G 18G
Frequency [Hz]
m= FCC Part 15247 Average/3.0m  mm FCC Part 15.247 Peak/3.0m — Peak (Vertical) Peak (Manual suspects) (Vertical) o Level (Feak (FASS)) (Vertical)
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HEADQUARTERS: 914 WEST PATAPSCO AVENUE » BALTIMORE, MARYLAND 21230 - PHONE (410) 354-3300 = FAX (410) 354-3313

#1 - 2.31GHz-2.39GHz (Vertical)

sl Al s bbb ol e e P P it P Mttt il 0 A el At 5 Al g A A ]

-4

Leve| [dBaeV/m]
5

30]
20
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231G 2315G 232G 2325G 233G 2335G 234G 235G 235G 2355G 236G 2365G 237G 2375G 238G 239G
Frequency [Hz]
== FCC Part 15.247 Average/3.0m == FCC Part 15.247 QOPeak/3.0m == FCC Part 15.247 Peak/3.0m — Peak (Vertical) Peak (Manual suspects) (Vertical)
o Level (Peak (PASS)) (Vertical) o Level (Average (PASS)) (Vertical)
Antenna Polanity & Test Distance: Vertical at 3m
No Frequency Polarization Level Limt Peak Margin Peak Height Angle Factor Measure Type/
| (MHz) Peak{dB(uV/m)] dB(uV/m) [dB] (m) (Deg) [dB(1/m)] Result
1| 3619.6 Vertical 40361 74 -33.639 1 356 3.04 Peak (PASS)
2 | 3619.6 | Vertical 28.201 54 -25.799 1 356 3.04 Average (PASS)
3 12055 Vertical 49.785 74 -24.215 1.14 346 748 Peak (PASS)
4| 12055 Vertical 35.667 54 -18.333 1.14 346 748 Average (PASS)
5 | 15638.6 | WVertical 48.789 74 -25.211 248 256 8.24 Peak (PASS)
6 | 15638.6 | Vertical 35.78 54 -18.22 248 256 8.24 Average (PASS)
7 | 2384.002 | Wertical 58.522 74 -15.478 1.21 112 38.73 Peak (PASS)
8 ]2384.002 | Vertical 45455 54 -8.545 121 112 38.73 Average (PASS)
REMARKS:
1. Level (dBuV) = Reading (dBuV) + Factor (dB(1/m)).
2. Factor (dB(1/m)) = Antenna Factor(AF) (dB(1/m)) + Cable Loss (dB) +Preamplifier
3. Margin value = Emission level — Limit value.

4. The emission levels of other frequencies were less than 20dB margin against the limit.
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HEADQUARTERS: 914 WEST PATAPSCO AVENUE » BALTIMORE, MARYLAND 21230 - PHONE (410) 354-3300 = FAX (410) 354-3313

EUT Test Condition Measurement Detail
Input Power 120 Vac, 60Hz Frequency Range 1GHz-26GHz
Environmental Conditions |25 deg. C, 70% RH Tested By Richard Dollente
Test Mode TX MODE G 2412 MHz
#2 - 1GHz-18GHz (Horizontal)
a0
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m__._. — P e K s e —— e —— e e : _—
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Frequency [Hz]
w= FCC Part 15247 Average/3 0m  wm FCC Part 15247 Peak/3.0m Peak (Horizontal) Feak (Manual suspects) (Horizontal)

@ Level (Peak (PASS)) (Horizontal)  « Level (Average (PASS)) (Horizontal)
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HEADQUARTERS: 914 WEST PATAPSCO AVENUE » BALTIMORE, MARYLAND 21230 - PHONE (410) 354-3300 = FAX (410) 354-3313

#2 - 2.31GHz-2.39GHz (Horizontal)
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Frequency [Hz]
== FCC Part 15.247 Average/3.0m == FCC Part 15.247 QPeak/3.0m == FCC Part 15.247 Peak/3.0m Peak (Horizontal) Peak (Manual suspects) (Horizontal)
o Level (Peak (PASS)) (Horizontal) o Level (Average (PASS)) (Horizontal)
Antenna Polanity & Test Distance: Horizontal at 3m
No Frequency Tobriodan Level Limmt Peak Margin Peak Height Angle Factor Measure Type/
| o) [Pelanzation) b dRV/m)] dB(uV/m) [dB] (m) (Deg) [dB(1/m)] Result
1| 36128 | Honzontal 49 85 74 -24.15 225 352 3 Peak (PASS)
2 | 36128 |Horzontal 38.705 54 -15.295 2.25 352 3 Average (PASS)
3 | 12060.1 | Honizontal 54433 74 -19.567 1.83 49 752 Peak (PASS)
4 | 12060.1 | Horizontal 40.405 54 -13.595 1.83 49 7.52 Average (PASS)
5 | 159259 | Honizontal 50.595 74 -23 405 1.81 255 844 Peak (PASS)
6 | 159259 | Horizontal 36.819 54 -17.181 1.81 255 8.44 Average (PASS)
7 | 2386.866 | Honizontal 58.713 74 -15.287 1.86 344 38.84 Peak (PASS)
8 | 2386.866 | Horizontal 45.93 54 -8.07 1.86 344 3884 Average (PASS)
REMARKS:

1. Level (dBuV) = Reading (dBuV) + Factor (dB(1/m)).

2. Factor (dB(1/m)) = Antenna Factor(AF) (dB(1/m)) + Cable Loss (dB) +Preamplifier
3. Margin value = Emission level — Limit value.

4. The emission levels of other frequencies were less than 20dB margin against the limit.
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HEADQUARTERS: 914 WEST PATAPSCO AVENUE » BALTIMORE, MARYLAND 21230 - PHONE (410) 354-3300 = FAX (410) 354-3313

EUT Test Condition Measurement Detail
Input Power 120 Vac, 60Hz Frequency Range 1GHz-26GHz
Environmental Conditions | 25 deg. C, 70% RH Tested By Richard Dollente
Test Mode TX MODE 11 G 2437 MHz
Vertical
a0
804
70—_ = —f——— i e o =  — .
60 4
E 504 B =t = = = = e = ]
g , NI, WP
= 40] 2 - e B e
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1G 2G 4G &G 8G 106 12G 14G 166G 184G
Frequency [Hz]
FCC Part 15.247 Average/3.0m == FCC Part 15.247 Peak/3.0m — Peak (Vertical) Peak (Manual suspects) (Vertical) o Level (Feak (FASS)) (Vertical)
# Level (Average (PASS)) (Vertical)
Antenna Polanity & Test Distance: Vertical at 3m
No Frequency Polarization Level Limit Peak Margm Peak | Heighi Angle Factor Measure Type/
1 (MHz) Peak{dB(uV/m)] dB(uV/m) [dB] (m) (Deg) [dB{1/m)] Result
1 3657 Vertical 41.047 74 -32953 1 358 3.02 Peak (PASS)
2 3657 WVertical 28.654 54 -25.346 1 358 3.02 Average (PASS)
3 73188 Vertical 40.742 74 -33.258 1 261 5.87 Peak (PASS)
4 73188 Vertical 28.032 54 -25 968 1 261 5.87 Average (PASS)
5 121315 Vertical 46.569 74 -27.431 243 346 7.54 Peak (PASS)
6 121315 Vertical 33.749 54 -20.251 243 346 7.54 Average (PASS)

1. Level (dBuV) = Reading (dBuV) + Factor (dB(1/m)).

2. Factor (dB(1/m)) = Antenna Factor(AF) (dB(1/m)) + Cable Loss (dB) +Preamplifier
3. Margin value = Emission level — Limit value.

4. The emission levels of other frequencies were less than 20dB margin against the limit.
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HEADQUARTERS: 914 WEST PATAPSCO AVENUE = BALTIMORE,

MARYLAND 21230 » PHONE (410) 354-3300 = FAX (410) 354-3313

EUT Test Condition

Measurement Detail

Input Power 120 Vac, 60Hz

Frequency Range 1GHz-26GHz

Environmental Conditions

25 deg. C, 70% RH

Richard Dollente

Tested By

Test Mode TX MODE 11G 2437 MHz
#2 - 1GHz-18GHz (Horizontal)
a0
807
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Level [dBaV/m]
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1G 2G 4G 6G 8G 106 12G 14G 168G 18G
Frequency [Hz]
FCC Part 15.247 Average/3.0m == FCC Part 15.247 Peak/3.0m Peak (Horizontaly Peak (Manual suspects) (Horizantal)
o Level (Peak (PASS)) (Horizontal) o Level (Average (PASS)) (Horizontal)
Antenna Polanty & Test Distance: Horizontal at 3m
Frequency . Level Limit Peak Margm Peak | Heighi Angle Factor
No. Polanzation| Measure Type/
(MHz) Peak{dB(uV/m)] dB(uV/m) [dB] (m) (Deg) [dB(1/m)] e
1 3657 Horizontal 48913 74 -25.087 238 356 304 Peak (PASS)
2 3657 Homnzontal 37.984 54 -16.016 2.38 356 3.04 Average (PASS)
3 73154 Horizontal 43339 74 -30.661 202 122 5.89 Peak (PASS)
4 73154 Horizontal 30.797 54 -23.203 2.02 122 5.89 Average (PASS)
5 12514 Horizontal 46.719 74 -27.281 201 331 7.55 Peak (PASS)
6 12514 Horizontal 33.523 54 -20.477 2.01 331 7.55 Average (PASS)
REMARKS:

1. Level (dBuV) = Reading (dBuV) + Factor (dB(1/m)).

2. Factor (dB(1/m)) = Antenna Factor(AF) (dB(1/m)) + Cable Loss (dB) +Preamplifier
3. Margin value = Emission level — Limit value.

4. The emission levels of other frequencies were less than 20dB margin against the limit.
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HEADQUARTERS: 914 WEST PATAPSCO AVENUE » BALTIMORE, MARYLAND 21230 - PHONE (410) 354-3300 = FAX (410) 354-3313

EUT Test Condition Measurement Detail
Input Power 120 Vac, 60Hz Frequency Range 1GHz-26GHz
Environmental Conditions | 25 deg. C, 70% RH Tested By Richard Dollente
Test Mode TX MODE 11G 2462 MHz
#1 - 1GHz-18GHz (Vertical)
a0
a0+
?O-___- = s i S T === i = S o I
60‘
gso- == S e =& ik ]
= Ao LTI PPN Y Y o s i
. 1 MMW‘\ i bty o A Y
% 36 J}ﬂyﬂwﬁu’*‘ w T L
% 30] o
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20]
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210 ! ! ] | ! ! ! .
1G 204 40 BG aaG 10 G 112G 144G 16 G 184G
Frequency [Hz]
== FCC Part 15247 Average/3.0m == FCC Part 15.247 Peak/3.0m — Peak (Vertical) Peak (Manual suspects) (Vertical) o Level (Peak (PASS)) (Vertical)

+ Level (Average (PASS)) (Vertical)
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HEADQUARTERS: 914 WEST PATAPSCO AVENUE » BALTIMORE, MARYLAND 21230 - PHONE (410) 354-3300 = FAX (410) 354-3313

#1 - 2.4835GHz-2.5GHz (Vertical)
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Frequency [Hz]
== FCC Part 15.247 Average/3.0m == FCC Part 15.247 QOPeak/3.0m == FCC Part 15.247 Peak/3.0m — Peak (Vertical) Peak (Manual suspects) (Vertical)
o Level (Peak (PASS)) (Vertical) o Level (Average (PASS)) (Vertical)
Antenna Polanty & Test Distance: Vertical at 3m
Frequency o Level Linut Peak Margin Peak | Height Angle Factor
No. Polanzat Me: Type/
% (MHz) 0 Peak[dB(uV/m)] dBuV/m) [dB] (m) (Deg) [dB(1/m)] ;;;e - t“’e
1 3684.2 Vertical 40.188 74 -33.812 2.63 323 3.04 Peak (PASS)
2 3684.2 Vertical 27418 54 -26.582 2.63 323 3.04 Average (PASS)
3 | 12655.1 Vertical 44777 74 -29.223 1 286 7.57 Peak (PASS)
4 ] 12655.1 Vertical 31.562 54 -22 438 1 286 7.57 Average (PASS)
5 | 160313 Vertical 51.668 74 -22.332 332 237 8.55 Peak (PASS)
6 | 160313 Vertical 38.602 54 -15.398 332 237 8.55 Average (PASS)
7 | 2486298 | Vertical 59361 74 -14.639 1.8 56 39.16 Peak (PASS)
8 | 2486298 | WVertical 46.6 54 -74 18 56 39.16 Average (PASS)

1. Level (dBuV) = Reading (dBuV) + Factor (dB(1/m)).
2. Factor (dB(1/m)) = Antenna Factor(AF) (dB(1/m)) + Cable Loss (dB) +Preamplifier
3. Margin value = Emission level — Limit value.
4. The emission levels of other frequencies were less than 20dB margin against the limit.
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E&E
HEADQUARTERS: 914 WEST PATAPSCO AVENUE » BALTIMORE, MARYLAND 21230 - PHONE (410) 354-3300 = FAX (410) 354-3313

EUT Test Condition Measurement Detail

Input Power 120 Vac, 60Hz Frequency Range 1GHz-26GHz

Environmental Conditions |25 deg. C, 70% RH Tested By Richard Dollente

Test Mode TX MODE 11G 2462 MHz

#2 - 1GHz-18GHz (Horizontal)
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Level [dBaeV/m]

204
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Frequency [Hz]

== FCC Part 15.247 Average/3.0m == FCC Part 15.247 Peak/3.0m Peak (Horizontaly Peak (Manual suspects) (Horizontal)
@ Level (Peak (PASS)) (Horizontal) ¢ Level (Average (PASS)) (Horizontal)
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HEADQUARTERS: 914 WEST PATAPSCO AVENUE » BALTIMORE, MARYLAND 21230 - PHONE (410) 354-3300 = FAX (410) 354-3313

#2 - 2.4835GHz-2.5GHz (Horizontal)
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Frequency [Hz]
== FCC Part 15.247 Average/3.0m == FCC Part 15.247 QPeak/3.0m == FCC Part 15.247 Peak/3.0m Peak (Horizontal) Peak (Manual suspects) (Horizontal)
o Level (Peak (PASS)) (Horizontal) o Level (Average (PASS)) (Horizontal)
Antenna Polanty & Test Distance: Horizontal at 3m
Frequency S Level Limut Peak Margin Peak Height Angle Factor
No. Polanzatu Measure T
o (MEZ) %Y [dB(uV/m)] dB(uV/m) [dB] (m) (Deg) [dB(1/m)] —— tYP“’
1 3684.2 Horizontal 44225 74 -29.775 234 350 3.07 Peak (PASS)
2 36842 Horizontal 31.734 54 -22.266 234 350 3.07 Average (PASS)
3 119955 | Horizontal 47.665 74 -26.335 227 67 7.53 Peak (PASS)
4 119955 | Honzontal 35.038 54 -18.962 227 67 7.53 Average (PASS)
5 16021.1 Horizontal 50.642 74 -23.358 1.94 262 8.52 Peak (PASS)
6 16021.1 | Honzontal 37434 54 -16.566 1.94 262 8.52 Average (PASS)
7 | 2486.298 | Horizontal 61.061 74 -12.939 2.69 357 39.16 Peak (PASS)
8 | 2486298 | Honmzontal 476 54 -6.4 2.69 357 39.16 Average (PASS)
REMARKS:
1. Level (dBuV) = Reading (dBuV) + Factor (dB(1/m)).
2. Factor (dB(1/m)) = Antenna Factor(AF) (dB(1/m)) + Cable Loss (dB) +Preamplifier

3. Margin value = Emission level — Limit value.
4. The emission levels of other frequencies were less than 20dB margin against the limit.
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HEADQUARTERS: 914 WEST PATAPSCO AVENUE » BALTIMORE, MARYLAND 21230 - PHONE (410) 354-3300 = FAX (410) 354-3313

EUT Test Condition Measurement Detail
Input Power 120 Vac, 60Hz Frequency Range 1GHz-26GHz
Environmental Conditions | 25 deg. C, 70% RH Tested By Richard Dollente

Test Mode

TX MODE N HT20 2412 MHz

#1 - 1GHz-18GHz (Vertical)
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Frequency [Hz]

Peak (Manual suspects) (Vertical) < Level (Peak (PASS)) (Wertical)

o Level (Average (PASS)) (Vertical)

Report: WIR125936-ACT-FCCISED-WLAN-2.4GHz Rev 1.0 © 2023, Eurofins Electrical and Electronic Testing NA, Inc.Page 38 of 64

Maryland | California | Texas

www.metlabs.com



<% eurofins

E&E

HEADQUARTERS: 914 WEST PATAPSCO AVENUE » BALTIMORE, MARYLAND 21230 - PHONE (410) 354-3300 = FAX (410) 354-3313

#1 - 2.31GHz-2.39GHz (Vertical)
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Frequency [Hz]
== FCC Part 15.247 Average/3.0m == FCC Part 15.247 QOPeak/3.0m == FCC Part 15.247 Peak/3.0m — Peak (Vertical) Peak (Manual suspects) (Vertical)
o Level (Peak (PASS)) (Vertical) o Level (Average (PASS)) (Vertical)
Antenna Polanity & Test Distance: Vertical at 3m
No Frequency Polarization Level Limt Peak Margin Peak Height Angle Factor Measure Type/
| o) [Pelanzation) b dRMV/m)] dB(uV/m) [dB] (m) (Deg) [dB(1/m)] Result
1 36145 Vertical 42 628 74 -31372 1 92 3.04 Peak (PASS)
2 | 36145 Vertical 30.273 54 -23.727 1 92 3.04 Average (PASS)
3 | 120584 Vertical 52778 74 -21.222 1.52 65 749 Peak (PASS)
4 | 120584 | Vertical 39.679 54 -14.321 1.52 65 749 Average (PASS)
5 | 16046.6 Vertical 51.366 74 -22.634 337 348 8.53 Peak (PASS)
6 | 160466 | Vertical 38.586 54 -15.414 337 348 8.53 Average (PASS)
7 12388866 | Vertical 58318 74 -15.682 1.64 12 38.73 Peak (PASS)
8 12388.866 | Vertical 45.67 54 -8.33 1.64 72 38.73 Average (PASS)
REMARKS:

1. Level (dBuV) = Reading (dBuV) + Factor (dB(1/m)).
2. Factor (dB(1/m)) = Antenna Factor(AF) (dB(1/m)) + Cable Loss (dB) +Preamplifier
3. Margin value = Emission level — Limit value.

4. The emission levels of other frequencies were less than 20dB margin against the limit.
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